
See discussions, stats, and author profiles for this publication at: https://www.researchgate.net/publication/321861819

Environmental Life Cycle Assessment and Cost Analysis of Bath, NY Wastewater

Treatment Plant: Potential Upgrade Implications

Technical Report · October 2017

CITATIONS

4
READS

420

6 authors, including:

Some of the authors of this publication are also working on these related projects:

Composting View project

Infrastructure Microbiome View project

Sarah Cashman

Eastern Research Group, Inc.

30 PUBLICATIONS   406 CITATIONS   

SEE PROFILE

Cissy Ma

United States Environmental Protection Agency

42 PUBLICATIONS   1,006 CITATIONS   

SEE PROFILE

Jay L Garland

EPA
[...]
strength organic waste to boost volatile solids (VS) available for biogas generation. Composting 
of yard waste is included in the AD scenarios, as it is necessary to achieve appropriate moisture 
and nutrient balances for the composting process. As such, the quantity of waste treated by the 
upgraded system is greater than the legacy system, and it is recommended that the avoided 
burdens of alternative pathways for treating this waste be examined in future phases of this 
project to achieve the fairest possible comparison. 

2.2 System Definition and Boundaries 

The boundary for each wastewater treatment system configuration includes all on-site 
wastewater and sludge treatment processes necessary to treat the maximum daily flowrate of 1 
MGD of municipal wastewater, starting from receiving wastewater influent to the WWTP, 
operation of the treatment train, and ending in final discharge of the treated effluent and disposal 

2-1
 



  

 

   
    

   
  

     
  

    
     

     
  

  
       

     
     

    
  

  

 
  

 

  

  

  

  

  

  

  

  

    
   
   

 
    

   
   

       
    

      
    

2—Study Scope 

of sludge in a landfill or through land application after conversion to compost. A general system 
diagram for both systems is presented in Figure 2-1. 

WWTPs include electricity and chemical use as well as select infrastructure elements. 
Concrete, rebar, inter-unit piping, excavation, and sub-grade coarse aggregate are included to 
represent plant infrastructure. All included infrastructure components are expected to have a 
useful lifespan that extends beyond the 40-year study timeframe, which eliminates the need to 
consider material replacement of infrastructure in the environmental analysis. Pumps, 
electronics, other in-unit mechanical equipment, engineering services, and end-of life (EOL) 
disposal of plant infrastructure are excluded from the system boundary. Other studies have 
shown that for activated sludge systems infrastructure and EOL demolition contributions to life 
cycle energy demand are low as compared to the operational phase (Emmerson et al. 1995), 
which provides justification for the simplified treatment of infrastructure elements. The electrical 
grid mix for the Bath region is used in the analysis and is depicted in Table 2-1. Process 
greenhouse gas (GHG) emissions resulting from biological treatment, fugitive methane releases 
from AD and landfill disposal and agricultural emissions are estimated and included in the 
calculation of impacts. 

Table 2-1. Bath Electrical Grid Mix 

Electrical Grid Mix 
Fuel Source (%)1,2 

Biomass 3.1% 

Wind 1.9% 

Solar 0.4% 

Hydro 29% 

Nuclear 29% 

Gas 31% 

Coal 5.5% 

Total 100% 

References: 
1 U.S. EPA 2016 
2 ISO-NE 2016 

Avoided electricity and heat production associated with methane capture and avoided 
fertilizer production associated with biosolids land application are considered, and lead to the 
generation of environmental credits, thereby decreasing the environmental impact of treatment 
units for which this is applicable. Figure 2-1 shows that production of the constituents that make 
up the wastewater such as treated drinking water and human and industrial sources of organic 
material are excluded from the system boundary. The environmental impact of generating these 
materials is not attributable to wastewater treatment. 

2-2
 



  

 

  
  

   

 
     

   

    
      

     
      

      
      

   
   

      
   

    
         

   

2—Study Scope 

Figure 2-1. General system diagram for both legacy and proposed upgraded systems. 

2.3 Study Site Description 

This section provides a basic description of the study site, treatment systems considered, 
and main unit process options. This description is meant to convey what is included in the 
analysis and to provide an overview of the systems analyzed. 

The Village of Bath is in the Finger Lakes district of southwestern New York, and has a 
population of 5,600. The wastewater treatment facility, operated by BEGWS was originally 
constructed in 1935, and underwent significant upgrades in both 1972 and 1993.The WWTP 
currently has the capacity to treat 1 MGD of wastewater and this permitted volume remains 
consistent for the upgraded system. Analysis of the legacy, CAS system is based on the treatment 
process that had been in place since the 1993 upgrades. In 2016, the plant finished renovating the 
CAS system into a MLE biological treatment process. The plant discharges effluent into the 
nearby Cohocton River, which is part of the Susquehanna River basin that ultimately discharges 
into the Chesapeake Bay. A map of the region showing Bath and the discharge location is 
included in Figure 2-2. 

Bath’s position within the Chesapeake Bay watershed is a contributing factor in their 
motivation to minimize nutrient loads in their effluent due to the Chesapeake Bay Cleanup 
Initiative. A new State Pollutant Discharge Elimination System (SPDES) permit from New York 

2-3
 



  

 

   
    

    
      

      
   

 
 

     
       

      
   

2—Study Scope 

Department of Environmental Conservation (NYDEC) was issued in 2014 to reflect the 
regulatory effort. The Chesapeake is an important ecological, cultural, and economic feature that 
has suffered over the years from the effects of upstream development and industry. It is home to 
renowned shell fishing beds and provides a point of entry to spawning grounds for several 
migratory fish species such as the American Shad (CBF 2016a/b). More stringent requirements 
necessary to protect this resource are expected in the future. 

Figure 2-2. Regional map of Bath, NY and discharge location. 

BEGWS is exploring the option of chemically enhanced primary settling in combination 
with the existing MLE biological treatment system as a means of consistently achieving effluent 
quality standards that limit summertime ammonia concentrations to 3.6 mg/L. A list of permitted 
effluent quality standards is included in Table 2-2. 

2-4
 



  

 

  

    
   

    
    

   
   

    

 
   
  

  
   
    

    
      

      
      

    
 

    
   

   

     
  

  
        

   
       

   
    

  
  

   
       

      
     

      
        

2—Study Scope 

Table 2-2. Bath NY Permitted Effluent Quality Standards 
Wastewater 
Characteristic1 Value Units 
Flow 1 MGD 
cBOD 25 mg/L monthly average 
TSS 30 mg/L monthly average 
Ammonia N (as NH3) 3.6 mg/L summer 
Ammonia N (as NH3) 8.4 mg/L winter 
Total Nitrogen 61,000 lb/year2 

Phosphorus 1,960 lb/year2 

Notes & References:
 
1 SPDES permit #NY0021431, effective 9/1/2014-8/31/2019
 
2 No concentration requirement (i.e. mg/L)
 

The plant is designed primarily to process residential wastewater and hauled-in septage. 
The plant has also historically serviced several commercial and industrial customers, and the 
acceptance of this waste is reflected in the reported influent quality values. BEGWS is exploring 
the option of expanding its receipt of residential septage and high strength organic waste for 
processing in the proposed AD, and this option is considered within the sensitivity analysis for 
this study. 

Detailed descriptions of each treatment system along with separate descriptions of the 
AD, composting, and land application unit processes are included in the following sections. 

2.3.1 Legacy WWTP: Conventional Activated Sludge 

The legacy treatment system is a standard example of CAS treatment as deployed by 
many communities around the country. Preliminary treatment consists of a mechanical bar 
screen, comminutors, and a grit well. These elements are arrayed around a Parshall Flume, which 
is used to monitor the influent flow rate. Wastewater then moves into a two-chambered primary 
settling tank for the removal of settleable solids. Solids move on to a gravity thickener, while 
wastewater flows to a primary wet well for polyaluminum chloride (PAC) addition prior to being 
pumped into a bank of three aeration basins. Aeration and secondary clarification are carried out 
in concentric regions of circular tank units with clarification occurring in the interior region. A 
return activated sludge (RAS) flow is utilized to seed the aeration basins with the appropriate 
microbial biomass. Following clarification, wastewater is discharged to the Cohocton River. No 
disinfection step is required at this time. Waste activated sludge (WAS) is separately pumped to 
the thickener wet well, where it is combined with primary sludge prior to entering the gravity 
thickener. Thickened sludge is sent to a series of four concrete basins for aerobic digestion of 
solids. Digested sludge is sent to a belt filter press (BFP) with polymer addition for further 
dewatering before it is trucked to a local landfill for disposal (CRA 2015). A simplified depiction 
of this treatment process, showing relevant material and energy flows, is included in Figure 2-3. 

2-5
 



  

 

 
  

 

2—Study Scope 

Figure 2-3. Legacy, CAS treatment system diagram. 

2-6
 



  

 

     

      
      

      
       

     
     
      

      
      

     
   

   
       

 
   

     
     

     
   

    
   

  
      

     
    

  

    
      

   
     

      
      

  

    
   

       
       

        
     

    
     

    

2—Study Scope 

2.3.2 Upgraded WWTP: Chemically Enhanced Primary Clarification with MLE 

The proposed treatment system upgrade is an example of enhanced primary clarification 
in combination with a MLE biological treatment process for nitrogen removal, as described later 
in this Section (depicted in Figure 2-4). Ferric chloride is added to the wastewater at the influent 
pump station prior to entering the chemically enhanced primary clarification tank. Following 
primary clarification, a screen compaction press (SCP) is used to remove grit from the primary 
sludge before it moves on to a gravity belt thickener (GBT) where solids concentration is 
increased to 6 percent. Wastewater flows from primary clarification to a wet well for the addition 
of PAC before being pumped to the MLE unit. A pre-anoxic tank is the first stage in the MLE 
process and provides for the removal of nitrogen as N2 gas via denitrification. A swing tank, 
which can be operated either as an aerobic or anaerobic unit can be adjusted to provide either 
nitrification or denitrification as dictated by influent wastewater quality and weather related 
demands on treatment. The anoxic and swing tank repurpose cells of the existing aerobic digester 
with the addition of new mixing units. Water exiting these tanks is pumped into the existing bank 
of three aeration basins. Aeration and secondary clarification are carried out in concentric 
regions of circular units with clarification occurring in the interior region as in Legacy system. 
Separate RAS and nitrate recycle flows are utilized to seed the MLE process with the appropriate 
microbes and boost nitrogen removal rates, respectively. Treated effluent is either discharged to 
the Cohocton River or is pumped to a local golf course for reuse as irrigation water. The 
upgraded plant includes a receiving station for acceptance of high strength organic waste, which 
is to be processed in the AD. The remaining cells of the aerobic digester are to be used as a 
holding tank for the high strength organic waste. No thickening step is required for the organic 
waste feedstocks included in this analysis. The high strength organic waste is combined with 
primary and waste activated sludge in a blend tank prior to entering the AD. Digested sludge is 
pumped to the BFP, which is used as a final dewatering step with polymer addition prior to 
composting. Compost is land applied for use as an agricultural amendment. 

2.3.2.1 Anaerobic Digestion 

AD is to be used as the main sludge processing step within the upgraded treatment plant, 
and is set to replace the aerobic digestion system currently in use. AD uses a methanogenic 
process to break down volatile suspended solids contained within the sludge. Biogas is produced 
as a result of this degradation process. The biogas is comprised mostly of methane and carbon 
dioxide gas. An example of a typical biogas composition is shown in Table 2-3. Feedstocks for 
AD include primary solids, WAS, residential septage, and industrial organic wastes such as 
animal renderings, cheese whey, and winery waste. 

The AD system is an example of conventional two-stage mesophilic digestion, and is 
accomplished in cylindrical primary and secondary vessels operated in series. Both units have a 
maximum capacity of approximately 300,000 gallons solids/sludge with a diameter of 45 feet 
and a 23.5-foot side water depth. The primary vessel runs at a constant temperature of 95°F. The 
secondary vessel is unheated and unmixed (CRA 2015). Sludge influent to the ADs is heated to 
match the reactor temperature prior to introduction into the primary vessel. Dual membrane 
covers are used for gas storage, and a combined heat and power (CHP) system is used to convert 
biogas into electricity and heat energy. Heat energy is used to provide process heat for AD and 
the on-site control buildings, thereby off-setting natural gas usage. It is assumed that any 

2-7
 



  

 

    
       

    
    

  

   

    

    

     

     

    

     

  
  

 
   

   
      

    
   

    
    

    
    

   
      

  
      

      
   

  

  
     

    
      

2—Study Scope 

additional heat energy is wasted as there are no current plans for the distribution system which 
would be required to utilize this energy. Additional on-site uses of excess heat energy such as to 
heat wastewater in the colder months or for thermal processing of compost are possibilities, 
however no benefits to this effect are quantified in the analysis. 

Table 2-3. Typical Biogas Composition for Residential Waste 

Biogas Component Expected Range1 

Methane (CH4) – dry basis, by volume 60-70% 

Carbon Dioxide (CO2) – dry basis, by volume 30-45% 

Nitrogen (N2) – dry basis, by volume 0.2-2.5% 

Hydrogen (H2) – dry basis, by volume 0-0.5% 

Hydrogen Sulfide (H2S) - ppm 200-3500 

Water Vapor (H2O) – wet basis, by volume 5.9-15.3% 

Notes & References:
 
1 Reproduced from Wiser et al. 2010
 

2.3.2.2 Composting 

Thickened solids exiting the AD are trucked 0.8 km to a composting facility located 
adjacent to the Bath WWTP. An active windrow system is modeled as the composting method in 
the baseline scenario, which utilizes locally available sources of yard waste organic material as 
bulking agent and to achieve the desired carbon to nitrogen (C:N) ratio. The composting process 
is designed to achieve a target moisture content of between 55 and 60 percent. Digested solids 
are trucked to the composting site and unloaded into windrows. Additional organic material is 
placed next to the digested solids. Material mixing and the necessary water addition are 
accomplished using a self-propelled compost windrow turner. A minimum of five turnings are 
assumed during the active composting phase with up to two during compost curing. The turnings 
should be timed to maintain an average windrow temperature of 55°C for a period of 15 days for 
vector control and pathogen reduction (U.S. EPA 1994). Finished compost is screened prior to 
the curing stage, and is loaded into transport vehicles via a front-end loader for hauling to the site 
of land application. A sensitivity analysis is included that examines the effect on environmental 
impacts when an aerated static pile composting system is used in place of the windrow facility. 

2.3.2.3 Land Application 

Finished compost is assumed to be applied to local agricultural fields as both a soil 
amendment and source of essential plant nutrients. A transport distance of 25 km is assumed. 
Compost is spread on agricultural fields at typical agronomic rates (U.S. EPA 2013). Avoided 
fertilizer production is calculated based on compost application at the specified rates. 
[...]
sludge. The high solids content of these wastes allows them to bypass gravity belt thickening. 
This serves several purposes, including maximization of loading to the ADs, which in turn 
increases the potential for methane generation. This decision also eliminates a source of 
increased pollutant loading to primary and secondary treatment, which would result from the 
need to process supernatant from the avoided thickening step. The high strength organic waste 
feedstock scenarios analyzed in the sensitivity analysis are presented in Section 1.1 and the 
supplemental organic amendments for composting are listed in Section 3.3. 

Table 3-3. Waste Characteristics of AD Feedstock 

Waste Type 

Solids 
Content 
(% w/w) Source 

Volatile 
Solids (% 

of TS) Source 

Total N 
(mg 
N/L) Source 

Total P 
(mg 
P/L) Source 

Waste Activated Sludge 0.5% 1 31% 7 190 2 120 2 
Primary Sludge 1.8% 1 68% 7 453 2 127 2 
Septic Tank Waste 0.1% 3 57% 3 103 3 14.0 3 
Portable Toilet Waste 0.3% 3 43% 3 937 3 67.7 3 
Slaughterhouse Waste 13% 4 92% 4 1.50E+3 9 NA 8 
Winery Waste 3.7% 5 60% 5 105 5 NA 8 
Cheese Waste 7.8% 6 62% 6 1.02E+3 6 300 6 
Notes & References: 
1 GHD Engineering Service 2015 
2 calculated based on Tchobanoglous et al. 2014 
3 ALS 2015 
4 Luste and Luostarinen 2010 
5 Bustamante et al. 2005 
6 Gelegenis et al. 2007 
7 CRA 2015 
8 NA - not available 
9 Between values reported in Palatsi et al. 2011 and Sindt 2006, nitrate/nitrite assumed negligible (De Guardia et al. 

2009) 

3-4
 



  

 

  

  
       

     
    

   
      

         
        

     
      

     
    

     
    

        
     

     
 

 
   

 
  

   
 

    
  

  
    

 
   

  
 

  
   

     
      

      
      

3—LCA Methodology 

3.2 Legacy WWTP 

Data regarding the construction and operation of the legacy system was provided by 
BEGWS staff. The system as modeled has been in operation since 1993, leaving a detailed 
record of treatment performance over many years. The secondary treatment system was 
upgraded to an MLE unit in 2016, replacing the legacy CAS system. 

Utility records were provided by BEGWS for electricity, natural gas, and water usage for 
the years 2014 and 2015. Electricity usage for units is calculated on the basis of mechanical 
equipment horsepower (HP) or recorded voltage (V) and current (A) readings for each piece of 
equipment according to Equation 1 and Equation 2. Equation 2, which relies on facility records 
of equipment V and A draw, is preferred over Equation 1 when this information is available. 
Natural gas is used for building space conditioning, and is not expected to increase as a result of 
increasing the flow rate from the current average of 0.67 MGD to the maximum flowrate of 1 
MGD, which is used as the basis of this analysis. The energy requirement of treating 8,000 GPD 
of septage is included in the numbers prior to scaling and the quantity is expected to remain 
constant, meaning that no further adjustments are required. The quantities of chemical inputs 
were provided by BEGWS staff, and these values were increased in the LCA model to account 
for the increased flow rate of the study system as compared to the current average flow rate. 
Values in electricity use tables throughout this section have been rounded to three significant 
figures. 

Electricity Use (kWh/year) = Unit HP x (0.746 kw/HP) x annual operation (hr/yr) 
Equation 1 

Electricity Use (kWh/year) = (Amps x Volts)/1000 x annual operation (hr/yr) 
Equation 2 

System dimensions from construction drawings for the 1968 and 1993 plant upgrades 
were used to estimate the included infrastructure components of each unit. Concrete volume, 
rebar weight, aggregate weight, piping quantity, and excavation volume comprise the majority of 
infrastructure included. Example infrastructure calculations are included in Appendix A. Smaller 
infrastructure components such as pumps, valves, pipe elbows, and internal unit piping are 
excluded from the analysis. The following units are included in the infrastructure estimate: (1) 
parshall flume, (2) primary settling tank, (3) wet well, (4) aeration basins, (5) aerobic digester, 
(6) sludge thickener, (7) inter-unit piping, (8) control buildings, and (9) collection system piping. 

Process based GHG emissions and those emanating from receiving waters were 
calculated based on the methods introduced in the following unit descriptions, and described in 
detail in the Appendix A. The following subsections provide the detailed operational LCI 
developed for the legacy WWTP by unit process on an annual basis. Annual inputs and outputs 
are allocated to the functional unit by dividing annual input and output quantities by the number 
of cubic meters of wastewater treated at the plant per year. 

3-5
 



  

 

  

    
  

   

    

      
        

         
          

         
         

         
         

 
   

 
  

  
   

    

    
 

  
      
      

       
      

      
      
      

      
  
   
 

    
    

 
       

  
 

3—LCA Methodology 

3.2.1 Screening and Grit Removal 

This unit includes the drive motor for the mechanical bar screen and the equipment 
involved in grit removal as well as flow sensor and transmitter equipment associated with the 
operation of the Parshall flume (Table 3-4). No chemical use is associated with this unit. 

Table 3-4. Screening and Grit Removal – Annual Equipment Electricity Use 
Equipment HP A V Run Time (hr/yr) Electricity Use (kWh/yr) 
Drive Motor 1.50 2.60 460 8,740 10,400 
Grit Feed Pump Motor 5.00 8.10 460 2,900 10,900 
Screw Drive Motor 1.00 1.60 460 8,740 6,430 
Vacuum Pump 0.50 0.90 115 728 75.3 
Air Compressor 0.50 0.90 115 728 75.3 
Flow Sensor 0.50 0.90 24.0 8,740 189 
Flow Transmitter 0.50 0.90 115 8,740 904 

3.2.2 Primary Clarifier 

As shown in Table 3-5, the primary clarifier unit process includes the mechanical 
equipment required to collect primary sludge. Electricity use for the primary effluent pump and 
PAC feed pump are also included in this unit in the LCA results. The primary effluent pump 
moves wastewater from the primary clarifier to the aeration basins. 

Table 3-5. Clarifier – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Electricity Use 

(kWh/yr) 
Longitudinal Collector 1 0.50 0.90 460 8,740 3,620 
Longitudinal Collector 2 0.50 0.90 460 8,740 3,620 
Cross Collector Drive 0.50 0.90 460 8,740 3,620 
Scum Pump 5.00 8.10 460 728 2,710 
Wet Well Level Sensor 0.50 0.90 24.0 8,740 189 
Primary Effluent Pump No. 1 20.0 27.5 460 8,740 111,000 
Primary Effluent Pump No. 21 20.0 27.5 460 - -
PAC Feed Pump 1.00 1.60 110 8,740 1,540 

     Note:


     1 Auxiliary pump



It was reported that 114,000 gallons of PAC are used annually. The calculation in 
Equation 3 determines the resulting LCI quantity: 

PAC (kg/m3) = 114,000 gal/year ÷ 264 gal/m3 x (1.18 (specific gravity) x 1000 kg/m3) ÷ 
(1,381,676 m3/yr x 0.67 MGD) = 0.55 kg/m3 

Equation 3 

3-6



  

 

  

     
   

    
      

    

    

    
 

  
 

      

  
      

 
      

      

      

      
      

 
  

 
   

     
  

   
     

  

  

   
   

   

    

      
      

 
      

      
  

  

3—LCA Methodology 

3.2.3 Aeration Tanks and Secondary Clarification 

A bank of three aeration tanks forms the secondary treatment system, which includes 
integrated secondary clarification, and the blowers and mechanical equipment required to run 
these units. Electricity use calculations for these aeration tanks and integrated secondary 
clarification are provided in Table 3-6. PAC, which aids flocculation in this unit, is added in the 
primary effluent wet well, and its impacts are included with the primary clarifier. 

Table 3-6. Aeration Tanks – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Electricity Use 

(kWh/yr) 
Multi-Stage Centrifugal Blower 
No. 1 50.0 61.0 460 8,740 245,000 

Multi-Stage Centrifugal Blower 
No. 2 50.0 61.0 460 8,740 245,000 

Multi-Stage Centrifugal Blower 
No. 31 50.0 61.0 460 - -

Clarifier Drive No. 1 0.50 1.00 460 8,740 4,020 

Clarifier Drive No. 2 0.50 1.00 460 8,740 4,020 

Clarifier Drive No. 3 0.50 1.00 460 8,740 4,020 
WAS System 0.50 0.90 110 2,910 288 

Note:
 
1 Auxiliary blower
 

GHG emissions from the aerobic tanks are calculated based on influent TKN and BOD 
concentrations. For a CAS system, it is assumed that 0.035 percent of influent nitrogen is 
released as nitrous oxide (Czepiel 1995). Methane emissions from the aeration tanks are 
calculated using a theoretical maximum methane generation rate of 0.6 kg CH4/kg influent BOD, 
which is adjusted downwards using a methane correction factor of 0.005 (Czepiel 1993) as 
demonstrated in the Appendix. 

3.2.4 Sludge Thickening 

The sludge thickening unit process includes electricity requirements for pumping from 
the sludge well to the thickener unit and the thickener drive motor (Table 3-7). No chemicals are 
used for gravity sludge thickening. 

Table 3-7. Sludge Thickening – Annual Equipment Electricity Use 

Equipment HP A V Run Time (hr/yr) Electricity Use (kWh/yr) 
Thickener Feed Pump No. 1 7.50 9.50 460 364 1,590 
Thickener Feed Pump No. 

21 7.50 9.50 460 - -

Thickener Drive Motor 1.00 1.60 110 8,740 1,540 
Note: 

1 Auxiliary pump 

3-7
 



  

 

 
  

   
    

    

      
      
      

 
      

 
      

 
      

  
      

 
      

  
   
 

     
    

    
   

    

  

    
      

    

    
 

  
      
      

      
      

      
      

      
      

 

3—LCA Methodology 

3.2.5 Aerobic Digestion 

Aerobic digestion includes electricity use for the operation of two digester feed pumps 
and four positive displacement blowers for aeration of the thickened sludge (Table 3-8). 

Table 3-8. Aerobic Digester – Annual Equipment Electricity Use 

Equipment HP A V Run Time (hr/yr) 
Electricity Use 

(kWh/yr) 
Digester Feed Pump No. 1 3.00 4.40 460 364 737 
Digester Feed Pump No. 21 3.00 4.40 460 - -
Positive Displacement Blower 
No. 1 25.0 32.0 460 8,740 129,000 
Positive Displacement Blower 
No. 2 25.0 32.0 460 8,740 129,000 
Positive Displacement Blower 
No. 3 25.0 32.0 460 8,740 129,000 
Positive Displacement Blower 
No. 4 25.0 32.0 460 8,740 129,000 
Positive Displacement Blower 
No. 51 25.0 32.0 460 - -

Note:
 
1 Auxiliary pump and blower
 

GHG emissions from the aerobic digester are calculated based on influent TKN and BOD 
concentrations. It is assumed that 0.035 percent of influent nitrogen is released as nitrous oxide 
(Czepiel 1995). Methane emissions from the tanks are calculated using a theoretical maximum 
methane generation rate of 0.6 kg CH4/kg influent BOD, which is adjusted downwards using a 
methane correction factor of 0.005 (Czepiel 1993) as demonstrated in the Appendix. 

3.2.6 Belt Filter Press 

The BFP includes all equipment required for sludge dewatering. Associated electricity 
use calculations for the BFP are presented in Table 3-9. 

Table 3-9. Belt Filter Press – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Electricity Use 

(kWh/yr) 
BFP Feed Pump No. 1 5.00 6.60 460 2,080 6,310 
BFP Feed Pump No. 2 5.00 6.60 460 - -
Drum Drive 1.00 1.60 460 2,080 1,530 
Belt Drive 1.50 2.80 460 2,080 2,680 
Spray Pump 7.50 9.40 460 2,080 8,990 
Screw Conveyor Drive 1.00 1.60 460 2,080 1,530 
Belt Conveyor Drive 1.00 1.60 460 2,080 1,530 
Polymer Feed Pump 1.00 1.60 110 8,740 1,540 

3-8
 



  

 

   
    

 
   

   
      
       

  
 

  

    
     

     
     

    
      

   
   

 
    

    
  

 

   
 

     
       

          
        

       
       

       
       

        
       
        

        
   

       
       

       
 

   
  
  
  
  

3—LCA Methodology 

It is reported that 23,000 gallons of polymer solution are used annually. The following 
calculation in Equation 4 was performed to determine the resulting LCI quantity: 

polymer (kg/m3) = 23,000 gal/year ÷ 264 gal/m3 x (1.14 (specific gravity) x 1000 kg/m3) ÷ 
(1,381,676 m3/yr x 0.67 MGD) = 0.11 kg/m3 of 0.5% polymer solution 

polymer quantity = 0.11kg/m3*(0.5/100) = 5.36E-4 kg/m3 

water quantity = 0.11 – 5.36E-4 = 0.107 kg/m3 

Equation 4 

3.2.7 Sludge Landfilling 

Landfilling of biosolids following aerobic digestion is the EOL approach for the legacy
 
plant. This can be compared to composting and land application, which is the EOL reuse option
 
applied to the upgraded system. Preliminary screening of results indicated the importance of
 
EOL disposal routes, particularly composting, to GHG impacts per cubic meter of wastewater.
 

Three methane emission scenarios were developed for the landfill emissions sensitivity 
analysis using parameters listed in Table 3-10. The method first calculates the fraction of 
degradable carbon. A first-order decay equation is used to calculate the portion of degradable 
carbon that degrades each year over a 100-year timespan. Fifty percent of carbon that degrades is 
assumed to produce methane, with the remainder producing biogenic CO2. Emissions occurring 
within the first 3 years are assumed to be released to the atmosphere as it takes time to put a 
methane capture system in place. Carbon sequestration is estimated as the fraction of non-
degradable carbon plus the fraction of degradable carbon that does not degrade over the 100-year 
time horizon. 

Table 3-10. Methane Emission Calculation Parameters for the Low, Base, and High Emission 
Scenarios 

Parameter 
Low Emission Base Emission High Emission 

Value Source Value Source Value Source 
Wet Weight of Solids Landfilled Annually 2,636 1 2,636 1 2,636 1 
Moisture Content of Biosolids 20 2 20 2 20 2 
Dry Weight of Solids 527 calculated 527 calculated 527 calculated 
Carbon Content of Dry Solids 39% 3 48% average 57% 4 
Incoming C, Annual (metric tons) 206 calculated 253 calculated 300 calculated 
Carbon, % of wet mass 8% calculated 10% calculated 11% calculated 
Non-degradable Carbon, % of wet mass 3% calculated 5% calculated 6% calculated 
Degradable Organic Carbon, % of wet mass 5% 5 5% 5 5% 5 
Fraction of Degradable Carbon Decomposed 50% 3 65% average 80% 3 
Fraction of Degraded Carbon Turning to CH4 50% 3,5 50% 3,5 50% 3,5 
Fraction of Methane Oxidized to CO2 in 
landfill cover 25% 3 10% 3 3% 3 
MCF (methane conversion factor) 1 3,5 1 3,5 1 3,5 
K 0.1 3,5 0.175 3,5 0.225 3 

Notes & References: 
1 Bath Sludge Report to EPA 
2 Hydromantis 2014 
3 SYLVIS 2011 
4 Maulini-Duran 2013 
5 RTI 2010 

3-9
 



  

 

 
     

   
  

  
    

       
  

     
   

  
 

 
 

  

    

    

    

    

     

    
   

     
   

      
 

   
 

    
   

   
    

     
      

     
     

   
     

3—LCA Methodology 

Two scenarios were evaluated to determine the impact of methane fate on life cycle 
impacts: (1) bath landfill and (2) national average landfill. Table 3-11 shows the methane capture 
performance of the landfill scenarios. The Steuben County landfill that services the Town of 
Bath was retrofitted with a modern gas capture system in 2010 that is designed to capture 95 
percent of methane produced in the facility. Ten percent of the methane released without 
treatment is assumed to oxidize to CO2 as it moves upwards through the landfill prior to 
emission. Of methane produced in the national average landfill, 28.8 percent is assumed to be 
lost to the atmosphere, 3.8 percent is oxidized to CO2 within the landfill, 10.6 percent is flared, 
and 56.8 percent is recovered and used for energy production (U.S. EPA 2015b). 

Table 3-11. Methane Capture Performance of Bath and National
 
Average Landfills
 

Parameter 

Bath NY 
Landfill 
(baseline) 

National 
Average 
Landfill 

Percentage of landfilled C that produces methane 50% 50% 

Percentage of methane released w/o treatment 4.5% 29% 

Percentage of methane captured for energy recovery 95% 57% 

Percentage of methane flared 0% 11% 

Percentage of methane oxidized to CO2 0.5% 3.8% 

The potential range of nitrous oxide (N2O) emissions that could be expected from 
landfilling of sludge was determined through a review of published emission factors. All 
estimates of landfill nitrous oxide emissions are in the form of mass N2O emitted per m2 of 
landfill area per hour during active landfilling. Only one study was found that deals specifically 
with nitrous oxide emissions of landfilled sludge, and this is in the context of daily cover for the 
landfill (Borjesson and Svensson 1997). 

Low, medium, and high estimates of potential landfill N2O emissions were taken from 
the literature (Rinne et al. 2005, Barton and Atwater 2002, Borjesson and Svensson 1997). Table 
3-12 shows reasonable, low, medium, and high estimates of N2O emission rates during active 
landfilling. The ratio of landfilled waste to landfill area from Rinne et al. 2005 was used to 
transform N2O emission rates (mg/m2/hr) into kg N2O emitted per kg of waste landfilled. These 
values are used to calculate the N2O emission factors used in the LCI and displayed in Table 
3-13. The work of Barton and Atwater indicates that N2O emissions after landfill closure will be 
negligible in comparison to the values found for the active phase of the landfill’s lifetime. The 
base N2O emission factor is equivalent to a 1.65 percent loss of nitrogen content as N2O (Barton 
and Atwater 2002), which is like estimates for land application. 

Transport requirements were calculated by multiplying the weight of dewatered sludge 
by an estimated average transport distance to the landfill of 24 km (15 miles), one way. 

3-10
 



  

 

   

    
  
    

  
     

     
 

   

    
    
    
    

 
  

    
    

   

  

   
        

     

  
    

      
     

       
      

   
  

    
    

      
 

     
   

  
   

    
    

3—LCA Methodology 

Table 3-12. N2O Emission Rates During Active Landfilling 

Parameter Value Unit Source 
Low N2O emission factor during active 
landfilling 1.70 mg N2O/m2/hr Borjesson and Svensson 

1997 
Medium N2O emission factor during active 
landfilling 4.20 mg N2O/m2/hr Rinne et al. 2005 

High N2O emissions during active landfilling 56.1 mg N2O/m2/hr Borjesson and Svensson 
1997 

Table 3-13. Landfill N2O Emission Factors per Cubic Meter of Wastewater 

Parameter Value Units 
N2O emission factor, low 4.01E-05 kg N2O/m3 

N2O emission factor, base 6.14E-04 kg N2O/m3 

N2O emission factor, high 1.34E-03 kg N2O/m3 

3.2.8 Effluent Release 

Nitrous oxide emissions from receiving streams are calculated based on the IPCC 
guideline that 0.005 kg of N2O-N are emitted per kg of nitrogen discharged to the aquatic 
environment. Details of that calculation are presented in the Appendix. 

3.3 Upgraded WWTP 

Data concerning the upgraded wastewater treatment facility was also provided by 
BEGWS staff. Most of the original values the study is based upon were generated by GHD 
Engineering as part of the facility design process (CRA 2015). 

Estimates of unit electricity use are based on the assumed daily flowrate of 1 MGD. 
Electricity usage for units is calculated based on mechanical equipment horsepower or recorded 
voltage and current readings for each piece of equipment according to Equation 1 and Equation 
2, respectively. Equation 2, which relies on facility records of equipment V and A draw, is 
preferred over Equation 1 when this information is available. Electricity use of appropriate units 
is scaled for the medium and high feedstock scenarios to account for additional solids 
processing. Values in electricity use tables throughout this section have been rounded to three 
significant figures. Annual estimates of chemical usage for each unit were determined by GHD 
Engineering based on the assumed influent wastewater characteristics presented in Table 3-1. 
When necessary, chemical use was adjusted upwards to account for the difference between 
GHD’s assumed average annual flow rate of 0.67 MGD to the maximum daily flowrate of 1 
MGD. 

The following units are included in the infrastructure estimate for the upgraded system: 
(1) chemically enhanced primary clarification, (2) wet well, (3) anoxic and swing tanks, (4) 
aeration basins, (5) waste holding and receiving tanks, (6) blend tank, (7) primary and secondary 
AD, (8) inter-unit piping, and (9) collection system piping. The chemically enhanced primary 
clarification unit, receiving station, and ADs all require new infrastructure. Other units are re-
purposed. Basic dimensions for the enhanced primary settling tank and the waste receiving 

3-11
 



  

 

    
     

   
   

   
    

    
    

     
    

     

  

   
   

     
   

  
    

    

    
 

 
  

 
      
      

      
 

   
      

  

   
 

     

     

     

     

 
   

3—LCA Methodology 

station were provided by BEGWS staff assuming the same basic construction methods as 
employed by all other units for tank walls, slab, rebar, excavation, and foundation gravel. 
Infrastructure estimates for the primary and secondary digesters were calculated using 
CAPDETWorks™ engineering design and costing software (Hydromantis 2014). 

Process based GHG emissions and those emanating from receiving waters were 
calculated based on the methods introduced in the following unit descriptions, and described in 
detail in the Appendix. The following subsections provide the detailed operational LCI 
developed for the upgraded WWTP by unit process on an annual basis. Annual inputs and 
outputs are allocated to the functional unit by dividing annual input and output quantities by the 
number of cubic meters of wastewater treated per year. Environmental benefits and burdens, 
including those generated due to treatment of additional high strength organic waste, are 
normalized to the maximum facility flow capacity of 1 MGD. 

3.3.1 Sludge Receiving and Holding 

Electricity use for the sludge receiving and holding unit process includes the operation of 
sludge pumps (2) and (3) and an estimate of aeration energy required for odor control during 
sludge holding before blending and introduction into the ADs (Table 3-14). Electricity usage is 
scaled up for the medium and high feedstock scenarios to account for additional pumping and 
aeration energy requirements based on the additional volume of organic waste accepted at the 
receiving station. No chemical use is required for this unit process. 

Table 3-14. Sludge Receiving and Holding – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Annual Electricity 

Use (kWh) 
Sludge Pump (2) 7.50 - - 2,190 12,300 
Sludge Pump (3) 7.50 - - 2,080 11,600 
Coarse Bubble Diffused Aeration 25.0 32.0 460 2,920 43,000 

Truck transport energy of incoming high strength organic waste is also included in the 
analysis and is calculated for each feedstock scenario (Table 3-15). An incoming transport 
distance of 25 km is assumed. 

Table 3-15. Transport Calculations for Incoming High Strength Organic Waste and 
Septage 

Feedstock Scenario Waste Volume (gal) 
Waste Mass (metric 

ton/yr) transit (t-km)1 tkm/m3 

Base 16,000 22,120 553,000 0.40 

Medium 20,000 27,820 695,000 0.50 

High 24,000 33,590 840,000 0.61 

Note:
 
1 t-km = metric ton*kilometer
 

3-12
 



  

 

 
   

     
   

   
     

  

   

 
 

   
 

 

 

 
      

      
      
 

      

      
      

      
      

  
      

 
   

     
 

    
      

  
 

  

  
  

  

    

    
 

 
 

 
      
      

      

        

3—LCA Methodology 

3.3.2 Chemically Enhanced Primary Clarification 

As illustrated in Table 3-16, electricity use for enhanced primary clarification in the LCA 
results included operation of the influent pump, SCP and grit equipment, and the ferric chloride 
feed equipment. Electricity requirements for primary clarification remain constant across the 
scenarios due to a minimal, less than 0.5 percent, increase in flow rate at the headworks due to 
supernatant recycling from the AD and BFP. 

Table 3-16. Enhanced Primary Clarification – Annual Equipment Electricity Use 

Equipment 
Unit 

Quantity Units On HP 
Run Time 

(hr/yr) 

Annual 
Electricity Use 

(kWh) 
Influent Pumps 2 1 40.0 2,340 69,700 
Lift Drives 8 2 5.00 8,760 65,300 
Air Scour Blowers 8 3 1.20 8,760 23,500 
Backwash Booster 
Pump 1 1 5.00 8,760 32,700 

Actuator Valves 41 20 0.25 730 2,720 
SCP Pumps 2 1 15.0 4,380 49,000 
SCP 2 1 3.00 4,380 9,800 
Grit Pumps 2 1 15.0 1,460 16,300 
Chemical Feed 
FeCl3 

2 1 0.10 8,760 653 

The reported ferric chloride addition was 30 mg/L of influent wastewater. The following 
calculation in Equation 5 was performed to determine the ferric chloride addition used in the 
LCI: 

FeCl3 addition = 30 mg/L x (1,381,676 m3/yr x 1000 L/m3) ÷ 1E6 mg/kg ÷ 1,381,676 m3/yr = 
41,450 kg/yr ÷ 1,381,676 m3/yr = 0.03 kg FeCl3/m3 Wastewater 

Equation 5 

3.3.3 Primary Effluent Wet Well 

As shown in Table 3-17, the primary effluent wet well includes pumping energy required 
to move wastewater from primary to secondary treatment in addition to the energy required for 
PAC addition. 

Table 3-17. Primary Effluent Wet Well – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Annual Electricity 

Use (kWh) 
Primary Effluent Pump No. 1 20.0 27.5 460 8,740 130,000 
Primary Effluent Pump No. 2 0.0 27.5 460 - -
Primary Effluent Wet Well Level 
Sensor 0.50 0.90 24.0 8,760 189 

CHEM FEED - PAC 1.00 1.60 110 8,760 1,540 

3-13
 



  

 

    
       

  
     

  

  

     
   

    
     

  
       

  

    

 
 

  
 

  

     

     
     

 
  

    
       

    
   

      

    

    
 

  
      
      
      

      
      
      
      

 
      

 
      

3—LCA Methodology 

It is reported that 27 pounds of PAC is used per day at a flow rate of 0.67 MGD. The 
following calculation in Equation 6 is used to determine the PAC addition used in the LCI: 

PAC addition = 27 lb/day ÷ 0.67 MGD ÷ 2.2 lb/kg x 365 days/yr ÷ 
1,381,676 m3/yr wastewater = 0.0048 kg/m3 wastewater 

Equation 6 

3.3.4 Anoxic and Swing Tank 

Electricity consumption includes tank mixers, aeration for the swing tank, and pump 
energy required to move wastewater to the aeration basins (Table 3-18). Electricity use of the 
swing tank aerators is increased for the medium and high feedstock scenarios based on the 
percent increase in BOD and total nitrogen (TN) attributable to supernatant return flows. No 
chemical use is required for the anoxic or swing tanks. The use of a carbon source to aid 
denitrification is possible, but is not anticipated to be necessary. GHG emissions from this unit 
are included with the aeration and secondary clarification unit process. 

Table 3-18. Anoxic and Swing Tank – Annual Equipment Electricity Use 

Equipment 
Units 
On HP 

Run Time 
(hr/day) 

Electricity Use 
(kWh/yr) 

Pre-Anox and Swing Tank 
Submersible Mixers 1 8.30 3.60 8,140 

Swing Tank, Aeration 1 25.0 4.00 27,200 
Pump, to Aeration Tank 1 20.0 24.0 131,000 

3.3.5 Aeration and Secondary Clarification 

Electricity consumption for this unit includes aeration and clarifier drive energy, nitrate 
and RAS pumping, and movement of WAS to the sludge well (Table 3-19). Electricity use is not 
scaled for aeration and secondary clarification due to the minimal effect of supernatant return 
flows on flowrate and the assumption that unit equipment is operating at a fixed capacity. The 
PAC addition which aids flocculation in this unit is added in the primary effluent wet well. 

Table 3-19. Aeration and Secondary Clarification – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Electricity Use 

(kWh/yr) 
RAS Pumps 3.00 - - 8,760 19,600 
RAS Pumps 3.00 - - 8,760 19,600 
RAS Pumps 3.00 - - 8,760 19,600 
WAS Pumps1 0.50 0.90 110 2,910 1,090 
Nitrate Recycle Pumps 5.00 - - 8,760 32,700 
Nitrate Recycle Pumps 5.00 - - 8,760 32,700 
Nitrate Recycle Pumps 5.00 - - 8,760 32,700 
Multi-Stage Centrifugal Blower 
No. 1 50.0 61.0 460 8,740 245,000 
Multi-Stage Centrifugal Blower 
No. 2 50.0 61.0 460 8,740 245,000 

3-14
 



  

 

    

    
 

  
      
      
      

 
  

     
     

   
   

      
    
  

    
 

  

      
     

   
     

    

    
 

 
 

 

        

      

      

      

      

      

      

 
     

     
   

       

3—LCA Methodology 

Table 3-19. Aeration and Secondary Clarification – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Electricity Use 

(kWh/yr) 
Clarifier Drive No. 1 0.50 1.00 460 8,740 4,020 
Clarifier Drive No. 2 0.50 1.00 460 8,740 4,020 
Clarifier Drive No. 3 0.50 1.00 460 8,740 4,020 

Note:
 
1 Equation 1 was used to calculate electricity use of the WAS pump, which yields a higher estimate of electricity
 
consumption than Equation 2. While this approach is inconsistent with the preference for use of Equation 2 when 

electrical load information is available, the effect is negligible at a process unit and treatment system level.
 

GHG emissions from the aerobic tanks are calculated based on influent TKN and BOD 
concentrations. For a MLE system with zones for both nitrification and denitrification it is 
assumed that 0.16 percent of influent nitrogen is lost as nitrous oxide (Chandran 2012). Methane 
emissions from the upgraded secondary treatment system are calculated using a theoretical 
maximum methane generation rate of 0.6 kg CH4/kg influent BOD, which is adjusted 
downwards using a methane correction factor of 0.05 (Daelman et al. 2013) as demonstrated in 
Appendix A. 

3.3.6 Belt Filter Press 

Electricity use includes the operation of pumps and drive motors for the BFP and energy 
required for chemical additions (Table 3-20). Baseline electricity requirements for all BFP 
equipment are scaled based on the increase in waste processed for each Feedstock-AD scenario 
relative to the baseline. Scaling factors are recorded in the Appendix. 

Table 3-20. Belt Filter Press – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Annual Electricity 

Use (kWh) 

Chemical Feed - Polymer BFP 1.00 - - 4,380 3,270 

BFP Feed Pump No. 1 5.00 6.60 460 2,080 6,320 

Drum Drive 1.00 1.60 460 2,080 1,530 

Belt Drive 1.50 2.80 460 2,080 2,680 

Spray Pump 7.50 9.40 460 2,080 8,990 

Screw Conveyor Drive 1.00 1.60 460 2,080 1,530 

Belt Conveyor Drive 1.00 1.60 460 2,080 1,530 

A dosage of 8 lb active polymer ingredient is required per dry ton of solids processed by 
the BFP to aid dewatering (GHD 2016, pg. 32), which is determined according to the Feedstock-
AD scenarios introduced in Section 3.3.9. It is assumed that a similar dosage is required for the 
gravity belt thickener. The following calculation in Equation 7 is performed to determine the 

3-15
 



  

 

   
  

 
   

      
  

 
   

 
 

   
       

       
       

 
  

   
     

 

    

    
 

 
 

 

      

      

      

      

       

 
  

  
    

   
      

  
 

  

  
     

3—LCA Methodology 

polymer LCI addition for each scenario (Table 3-21), using values from the Base Feedstock-Base 
AD scenario as an example: 

Polymer Addition (kg/m3) = 8 lb/ short ton x 2.3 short ton/day ÷ 2.2 lb/kg x 365 day/yr ÷ 
1,381,676 m3/yr = 0.0022 kg/m3 

Equation 7 

Table 3-21. Polymer Additions for the BFP by Feedstock and AD Scenario 

Feedstock Scenario 
Polymer Addition (kg/m3) 

AD Low AD Base AD High 
Base 0.0023 0.0021 0.0020 
Medium 0.0032 0.0028 0.0027 
High 0.0045 0.0039 0.0037 

3.3.7 Gravity Belt Thickening 

Electricity use for the GBT includes pumping energy from the sludge well, and operation 
of drive motors, pumps, and compressors as well as energy required for polymer addition (Table 
3-22). 

Table 3-22. Gravity Belt Thickener – Annual Equipment Electricity Use 

Equipment HP A V 
Run Time 

(hr/yr) 
Annual Electricity 

Use (kWh) 

Sludge Pump (1) 7.50 - - 2,080 11,600 

GBT Air compressor 1.00 - - 1,460 1,090 

Gravity Belt Thickener 1.00 - - 2,080 1,550 